Technology & Service @ msRE
MCM

Page 1 of 12 Pages

N, AP mea M
~—— = T A
llacwrk CNAS e
S TESTING

TS Sl cnasLaoes 2016191719D

Report No.:
RS 2J20160425U02

R 4 4k

TEST REPORT

NAME OF SAMPLE: Lithium ion Battery
PR AR BT

CLIENT: JI LIN Sinopoly New Energy Tech. Co., Ltd.
AN BT R R R A PR 2 W]

CLASSIFICATION OF TEST: Commission test

Digitally signed by Boaghe Dumitru
ZAX S I~ . .5()-
7'5\_% :’j'ﬁ'j( leJ . Date: 2024.04.10 16:50:17 EEST

Locatidn: Moldova

T.+86 20 34777662 E' E
N EBX S EHR=iaR 1352 — f4'f€§|.LHf§6HE§MEP\]) WWW.MCMTEK.COM %o} F.+86 20 34777665 : :
1/F, Road No.13,Zhongsan Section,Shiguang Raod Pany. angzhou,Guangdong,C

mem@memtek.com =




Report No.: 2J20160425U02

Page 2 of 12 pages

General information

FEA TR
Name of samples Lithium ion Battery
B 24 PR T L
Type/ Model SP-LFP200AHA 3,2V 200Ah 640Wh
T Jks
Trade mark _
- Sinopoly
Commission by JI'LIN Sinopoly New Energy Tech. Co., Ltd.
TAL AL AR P IR B YRR TR v

Commissioner address

YOUY!I Industrial Park Economic Development Zone LIAOYUAN CHINA

ZAT AT Hu L TR T T 5 XA el X
Manufacturer JI'LIN Sinopoly New Energy Tech. Co., Ltd.
Tl 7 AR P IR BRI TR )

Manufacturer address

YOUY!I Industrial Park Economic Development Zone LIAOYUAN CHINA

il R b T MRIZYRAE T TT A X AT el X
Factory JI'LIN Sinopoly New Energy Tech. Co., Ltd.
) AR IR B YRR IR W)

Factory address

YOUY!I Industrial Park Economic Development Zone LIAOYUAN CHINA

] HhE RIS L5 T I X AT [ X
Appearance: Black
FE it 0B )
Sample status Good
FEAIRA JEUF
Package of goods
FE i A2
Quantity of sample

N 35pcs
FE a0
Sample identification

c1#~c35#

PR S

Reference standard

% brifE

MH/T1052-2013 (Tests for lithium batteries transported by air)
MH/T1052-2013 (At 2% 3a Hin el e il v )

Receiving date

EHEH

2016.04.22

Completing date
5o H 3]

2016.05.24
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Test Conclusion

Mt ghie
No./3 | Name of test Testing standard Test result Conclusion Remarks
5o | T H A4 R bR IR EAEPS E N /U
1 Altitude simulation See Appendix 1 i, | Passed y
T B2 S AL fE 1 Hi%
2 Thermal test See Appendix 2 I | Passed y
U G b 2 Hi%
3 Vibration See Appendix 3 I | Passed y
&) B 3 GE
4 Shock UN Manual of Tests and | See Appendix 4 i, | Passed y
it Criteria bt 4 GE
ST/SG/AC.10/11/Rev.5/
amend.2, 38.3.
External Short-circuit X ' | See Appendix 5 il | Passed
| sk BRI CX TSR OIS | e s AR /
o 1 S AL R A A
T W » N/A
Impact ST/SG/AC. 10/11/Rev. 5/ / /
it amend. 2, 38. 3. ANidi 1]
6
Crush SeeAppendix 6 I, | Passed y
s b 6 Hi%
7 Overcharge y y N/A
L e AN
8 Forced discharge See Appendix 7 I, | Passed y
G H )G b 7 GE
Conclusion/45i8:
The Lithium ion Batteries submitted by JI LIN Sinopoly/N\g A . Co., Ltd had passed the test
items of UNITED NATIONS “Recommendations on the _&\1 gerous Goods, Manual of Test and
Criteria ST/SG/AC.10/11/Rev.5/amend.2, 38.3. £

FH 55 K FR SR BT e YR A IR 2 W) I A ) B 2 - 5 H Tt AR *\Eﬁ.’*l «9%?3’&5
WETMIEY ST/SG/AC. 10/11/Rev. 5/amend. 2, 38. 3 HIE K. &ﬁ%
Seal//A#:

Date of issue:/H: May. 26, 2016

h RS E T AR B AR

WARM PROMPT: This test report can be used only for areas excluding Shanghai (not including the use of
applying for the certification for safe transport of Shanghai Research Institute of Chemical Industry).

EER S MR G T “ AR Bl 7 ORNGEH] T g Bl T2 1) .

Approver: Liang Hongcheng Checker: Fu Ziwen Tester: Zhi Juncai

e % Gt /]m Liwen e 7,/»[]0«:&4
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Battery (SP-LFP200AHA 3,2V 200Ah 640Wh)
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Appendix 1
bR 1
Test Items Altitude simulation
M H e JE AR
1,1 Test procedure
NP BR
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least six hour
at ambient temperature (20£5C).
TR L O A B AE A R B (20£5°C) R, fEAFAE/NT55T 11, 6kPa [F K ) T 22 /b 7S /N o
1.2 Samplestatus
C1#~C10#, at first cycle in fully charged states;
CL#~C108, fE55 — AP 584 78 HUIRES s
13 Result
’ TS
Before i, {i After i 5 Mass loss | Residual
Sample No. Mass Voltage Mass Voltage T | OCV Test result
* g2 > = D > = 3 A D MR oo
FE b g FE T T 4% H FE L T T 4% H ) el 4% HL WA 2
0,
(8) W) (g) W) ()
C1# 5676,6 3,372 5676,6 3,372 0,000 100,00 (o)
C2# 5656,2 3,344 5656,2 3,344 0,000 100,00 (o)
C3# 5680,0 3,340 5680,0 3,340 0,000 100,00 (o)
C4# 5672,0 3,346 5672,0 3,346 0,000 100,00 (o)
C5# 5665,8 3,344 5665,6 3,344 0,004 100,00 (o)
Co# 5652,0 3,363 5652,0 3,363 0,000 100,00 (o)
C7# 5675,0 3,345 5675,0 3,345 0,000 100,00 (o)
C8# 5658,2 3,340 5658,2 3,340 0,000 100,00 (o)
Co# 5638,6 3,342 5638,4 3,342 0,004 100,00 (o)
C10# 5662,0 3,351 5662,0 3,351 0,000 100,00 (o)

Note:L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

& L- s V- HG D iRAs R- BERS F - ks 0- o, TSR eR. e, JoiE K
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Appendix 2
K 2
Test ltems Thermal test
M H i SR
1,1 Test procedure
WA B
Test cells and batteries are to be stored for at least 12 hours at a test temperature equal to
72+2°C, followed by storage for at least 12 hours at a test temperature equal to -40+2C,
The maximum time interval between test temperature extremes in 30 minutes, This
procedure is to be repeated until 10 total cycles are complete, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20£5C).
P S F AR A 7222 CRIAM FICAAADT 12 AN, AR5, 7Rl BE-40+2°C 44
FWAEA DT 12 AN, AN ) )R e 30min, A #E FIRDIRE R 10 ¥k, 2K
oo AR 20 5°C I 4AE T IIUE 24 /M.
1.2 Samplestatus
’ HaRE
C1#~C10#, at first cycle in fully charged states;
C1E~C10#, 765 — M 584 78 AR A
Resul
13 ‘ esult
WAL R
Before i Aif After K 5 Mass loss
. :Q . Mass Voltage Mass Voltage JR AR R ocV Test result
PRI | g | TPRUIE e | JPERILIR ) FIARE | R
(g) (V) (g) ) (%)
C1# 5676,6 3,372 5671,6 3,329 0,088 98,72 0
C2# 5656,2 3,344 5652,4 3,327 0,067 99,49 0
C3# 5680,0 3,340 5675,6 3,326 0,077 99,58 0
C4# 5672,0 3,346 5666,8 3,326 0,092 99,40 (o)
C5# 5665,6 3,344 5660,4 3,327 0,092 99,49 0
Co# 5652,0 3,363 5647,8 3,328 0,074 98,96 0
C7# 5675,0 3,345 5671,2 3,327 0,067 99,46 0
C8# 5658,2 3,340 5653,0 3,326 0,092 99,58 (o)
Co# 5638,4 3,342 5633,0 3,327 0,096 99,55 0
C10# 5662,0 3,351 5657,8 3,327 0,074 99,28 0

Note:L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

e L- s V- H0 D- A R- GRS F - GRG0 tiltls. BRI BRI BRI, TR K.
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Appendix 3
fisk 3
Test ltems | Vibration
M3 H Pz
1,1 Test procedure
MRS TR
Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration, The vibration shall
be a sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7
Hz traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of the cell.
W USRI VB AR [ M e e AR R B S I B i b, SRR T IR RS . HRBSILLESZETE, LA THz 1Y
Jn%s 2000z, AR J5 HFED A3 THz 4 — MBI, —DMEFAFEE 15 20 B i S st
THL i A = AN FAHTE BT 1) EARFE 12 K, 3 DM/
12 Samplestatus
C1#~C104#, at first cycle in fully charged states;
C1#~C10%, 758 M 57843 7o HUIRAS s
Resul
13 ‘ esult
WAL R
Before i {ij After Wi 5 Mass loss Residual
Sample No. Mass Voltage Mass Voltage TR ocv Test result
% Hgps \ - < s = S # S AR 4h
(R RS FE T TT i L FF i R T i HL ) Tell 42 H s WA 25
0
(8) W) (8) W) )
C1# 5671,6 3,329 5671,6 3,328 0,000 99,97 (o]
C2# 5652,4 3,327 5652,4 3,327 0,000 100,00 (0]
C3# 5675,6 3,326 5675,4 3,326 0,004 100,00 (0]
Ca# 5666,8 3,326 5666,6 3,326 0,004 100,00 (o]
C5# 5660,4 3,327 5660,4 3,326 0,000 99,97 (o]
Co# 5647,8 3,328 5647,8 3,328 0,000 100,00 (0]
C7# 5671,2 3,327 5671,4 3,326 0,000 99,97 (0]
C8# 5653,0 3,326 5653,0 3,326 0,000 100,00 (o]
Co# 5633,0 3,327 5632,8 3,327 0,004 100,00 (o]
C10# 5657,8 3,327 5657,8 3,327 0,000 100,00 (0]

Note:L-Leakage, V-Venting,

D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no

disassembly, no rupture, no fire.

& L- s V- HG D iRAs R- BERS F - ks 0- o, JoHRRL eR. ERR. Joi K
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Appendix 4
fi ek 4
Test Items | Shock
LT H i
1,1 Test procedure
WP B
Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each battery, Each cell or battery shall be
subjected to a half-sine shock of peak acceleration of 150gn and pulse duration of 6
milliseconds, Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18 shocks.
ARG (1 HC 28 ] 7 A A4 FEL O A LI AE 0 PR 4 TG A 2 T o R 5 PR RS B It DAUE A 2 150gn
(- E 5L I I B iy, BKihHrE 6 Z2FP . 4% = AN FUAH LAl ) 43 ) 0) 3 0E SR &l — 7K,
B R B M A S TCEON 18 IR
12 Samplestatus
C1#~C104#, at first cycle in fully charged states;
C1#~C10#, 7250 —MFEH 58 42 78 ARG
13 Besult
WAL R
Before i {if After il :
Samole No JURRWI] 3 Je Mass loss Residual Test
P ) Mass Voltage Mass Voltage TR ocv result
E g S > =] D > = D A D
(R TRS) FE T T i H s BE B T i H s @) T\'J/%OEEH: il L
(e) W) (8) ) *
C1# 5671,6 3,328 5671,4 3,328 0,004 100,00 (0]
C2# 5652,4 3,327 5652,2 3,327 0,004 100,00 (0]
C3# 5675,4 3,326 5675,4 3,326 0,000 100,00 (0]
Ca# 5666,6 3,326 5666,6 3,325 0,000 99,97 (0]
C5# 5660,4 3,326 5660,6 3,326 0,000 100,00 (0]
Coe# 5647,8 3,328 5647,8 3,328 0,000 100,00 (0]
Cr# 5671,4 3,326 5671,4 3,326 0,000 100,00 (0]
C8# 5653,0 3,326 5653,2 3,326 0,000 100,00 (0]
Co# 5632,8 3,327 5632,8 3,327 0,000 100,00 (0]
C10# 5657,8 3,327 5657,8 3,326 0,000 99,97 (0]

Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

& L- s V- HG D iRAs R- BERS F - ks 0- o, TSR eR. ERR. JoiE K
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Appendix 5
bk 5

Test Items External short circuit
AT H A JL B
1,1 Test procedure
WP R
The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 55+2°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0,17ohm at 55+2°C, This short circuit
condition is continued for at least one hour after the cell or battery external case
temperature has returned to 55+2°C, the cell or battery must be observed for a further six
hour for the test to be concluded.
PRFFR ISR FE RS A 5512°C, DI F sl FE e S AP RIS IA B 55+2°C, R, fEik
W, R ORI /N T 0, 1 RO St R, A5 F O sl T (R A R A 31 55 £2°C 2
Ja FRRFEE 1 /NI L b, S0 FE i Rt DA ZE — 20 EE 6 AN/ A RE T 4R
12 Samplestatus
C1#~C104#, at first cycle in fully charged states;
CL#~CL0#, 7E55 —MEHM 576 45 7o iR AS
13 Besult
PR R
Max. Ext T t
Sample No. axﬁ);;g%%ggia ure Test result Remark
Bl 2 " “»@mx I ik
C1# 82,7 (o) /
C2# 83,5 (o) /
C3# 83,2 (o) /
Ca# 84,5 (o) /
C5# 82,8 (o) /
Co# 85,3 (o) /
C7# 84,1 (o) /
C8# 84,6 (o) /
Co# 85,0 (o) /
C10# 82,2 (0] /

Note:D -Disassembly, R -Rupture, F-Fire, O- no disassembly, no rupture, no fire.

W: D- filR; R- B F - K 0GRk, o, il K.
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Appendix 6
b 6
Test Items Crush
AT H s
1,1 Test procedure
WA B
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1,5cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.
(a) The applied force reaches 13kNz0,78kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or
the cell is deformed by at least 50% of its original thickness, the pressure shall be released.
FL Y LS B 2 R LGOS AE AT TR s o BESAE S — MMM LY 1, Sem/s IR A8 18 1F
17, HBI NI =AW 52 A1k
(a) YFHI 1353 13kN£0, 78kN;
(b) LS L e P 22 /D IR F] 100mY s
(c) PRt 5 B R LA AR T 42 /D 50%.
—HIARH KRSy, R 100 mV 80 b AR B 50%, & 7N Iz .
12 Samplestatus
’ RS
C11#~C15#, affirst cycle at 50% of the design rated capacity;
CLI#~CI15%, fE5 —MEH 50%H1AUE B 1 ;
13 Result
’ WAL R
Sample No. Max. !Efernal;:rjapet:ature Test result Remark
B4 PR WA 255 g
C11# 23,8 (0] /
C12# 23,6 (0] /
C13# 23,2 (0] /
C14# 23,6 (0] /
C15# 23,7 (0] /

Note:D -Disassembly, F-Fire, O- no disassembly, no fire.

w: D- ik F - ik 0Tk, il K
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Appendix 7
fi 7
Test Items Forced discharge
LT H GG GES
1,1 Test procedure
WAL TR
Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D. C, power supply at an initial current equal to the maximum discharge current
specified the manufacturer The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the test cell, Each cell shall
be forced discharged for a time interval(in hours) equal to its rated capacity divided by the
initial test current(in ampere).
75 20 £ 5 CIMREERE T, B A MU IEFEAE 12V 1 i reyR BT s, b o vt 4
PEREAN BT AR R R A 3 ) 5 5 XS R R UAE 0 I ) A 0 2 8 B AT A LA
1.2 Samplestatus
’ RS
C16#~C25#, at first cycle in fully discharged states;
CL6#~C254, L5 —MEHM e 2R
C26#~C35#, after 50 cycles ending in fully discharged states;
C26#~C354#, L4 T T MEH 58 2T R
13 Besult
WAL R
Voltage Before test Voltage Before test
Sample No. R Test result Sample No. R Test result
X WA HT I H I L e DR HT T i H S
b | T wigR | e | Wk 25
C16# 2,686 o C26# 2,677 (0]
C17# 2,682 o Ca7# 2,686 (0]
C18# 2,671 o C28# 2,684 o
C19# 2,685 (0] C29%# 2,666 (0]
C20# 2,675 o C30# 2,676 (0]
C21# 2,654 o C31# 2,689 (0]
C22# 2,667 o C32# 2,687 o
C23# 2,681 (0] C33# 2,684 (0]
C24# 2,685 o C34# 2,685 (0]
C25# 2,682 o C35# 2,681 (0]

Note:D -Disassembly, F-Fire, O- no disassembly, no fire.

w: D fitAs F - ks O-JEfifAR. ot K.




Report No.: ZJ20160425U02 Page 12 of 12 pages

SN
Important

(AN SE W VL AL VA T R NI (- 8% T ¢
The test report is invalid without the special seal for testing and Paging seal of
Guangzhou MCM Certification and Testing Co., Ltd.

2. RAEARK S Pl E, A E AR
Nobody is allowed to photocopy or partly photocopy this test report without written
permission of Guangzhou MCM Certification and Testing Co., Ltd.

3. ARG TCHEEN . F RN SIS TR
The test report is invalid without the signatures of Approver, Checker and Tester.

4. R IRETCRL
The test report is invalid if altered.

5. MRk A A G, N WCER E 2 FOR A TR A 56 P SR Y
Objections to the test report must be submitted to Guangzhou MCM Certification and
Testing Co., Ltd. Within 15 days.

6. A4 T LU S A MU
Throughout this report a comma is used as the decimal separator.

7 AR A KA 5157

The test report is valid for the tested samples only.

R BN MR B AR A BR A A
Laboratory: Guangzhou MCM Certification and Testing Co., Ltd
Huhb: PN B XS g B 13 5 —
Address: 1 F No.13,Zhong San Section, ShiGuang Road, Panyu District, Guangzhou City,
Guangdong Province, China.
FH1E: 0086-20-34777662
0086-20-34777663 Email: mark.miao@mcmtek.com
fEH.: 0086-20-34777665-609 Web: Http://www.mcmtek.com
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